
Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

 
INITIAL ENVIRONMENTAL EXAMINATION  

REPORT  
ON 

SAYTAN ISALND RESORT 
FOR 

GOOD SHAN BROTHER INTERNATIONAL 
CO.,LTD  

 
Prepared by 

HRD Environmental Training and Services Company Limited 
Room.3, Bdg.2,Quarter 3, Insein Road, Mayangon Township,Yangon Mayangon 

Township,Yangon,Myanmar 
 

 
 

JUNE 2019 
 

Prepared by HRD Environmental Training and Services Co.,ltd Page 1 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
[...]
HRD/IEE-01-002/19                                                                                          June, 2019 
 

 2nd Floor Part I Plan of Rock Club 

 

 
 2nd Floor Part II Plan of Rock Club 

 

Prepared by HRD Environmental Training and Services Co.,ltd Page 70 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

 
Roof Garden Plan of Rock Club 

 

 
Rock Club Elevation 

 

 

Prepared by HRD Environmental Training and Services Co.,ltd Page 71 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 
(g) Pool Villa 

Pool villa is located on the right side of beach, with an area of steep slopes as the backdrop 

wooden deck. Total areas include 171.5 sq.m, and consisting of two guest rooms that 

connected with the pool terrace. 

 

Pool Villa area in square meter 

Pool Villa Bath room 

Bed room 

Balcony  

Pool deck 

Pool  

Pump house 

12 

53 

57 

18 

24 

7.5 

Total area   171.5 sq.m 

 

 

 
Pool Villa Perspective 

Prepared by HRD Environmental Training and Services Co.,ltd Page 72 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

 

 
Pool Villa Plan 

 

 

 

Prepared by HRD Environmental Training and Services Co.,ltd Page 73 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

 
Pool Villa Elevation 

 

 

(h) Private Villa 

Private Villa is located on a private beach, with an area of steep slopes as the backdrop-

positioning position of building. It is destined to be on the right side of the beach. Total areas 

include 1093sq.m, consisting of 3 building 2 vip rooms and 2 guest rooms that connected 

with the pool terrace and dining room. It is completely encapsulated by nature.  

 

Private Villa area (square meter) 
Guest RM 1st  floor Guest room 

Living & forye  
Bed room 
Balcony 

9 
52 
16 
96 

 
 
 
173 

Prepared by HRD Environmental Training and Services Co.,ltd Page 74 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

Swimming pool area 
and service 

Walkway & terrace 
Lift hall 
Swimming pool 
Pump house & storage 
M&E 
Storage  
Surge tank 

164 
20 
106 
35 
35 
35 
32 

 
 
 
 
 
 
472 

Guest RM 2nd floor  Bath room 
Living & forye  
Bed room 
Balcony 

30 
52 
16 
86 

 
 
 
184 

Main pavillion 2nd 
floor 

Lift hall 
Living hall 
Dining room 
Pantry  
Kitchen 
WC&toilet 
Storage  

20 
140 
33 
24 
24 
26 
17 

 
 
 
 
 
 
264 

Total area   1093 sq.m 
 

 

 
Private Villa Perspective 

 

 

 

Prepared by HRD Environmental Training and Services Co.,ltd Page 75 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

 
Private Villa 1st Floor Plan 

 

 
Private Villa 2nd Floor Plan 

Prepared by HRD Environmental Training and Services Co.,ltd Page 76 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

 
 

4.7. Employment 

It is estimated that 90 persons (skilled and unskilled) will be employed during construction of 

the resort. Employee statement of hotel resort is shown in following Table. 
 

Table 4.1- Employee Statement of Hotel Resort 

Sr.  

No. 
Designation 

No of 
Employee 

1 Manager 1 

2 Accountant 1 

3 Marketing Officer 1 

Prepared by HRD Environmental Training and Services Co.,ltd Page 77 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 

4 Admin / HR Officer 1 

5 Technician (Engineering)(M&E) 1 

6 Cashier 4 

7 Office Staff 5 

8 Technician (Assistant)(M&E) 12 

9 Housekeeping Supervisor 5 

10 Security Head 1 

11 Receptionist 6 
12 Landscaping Expert 1 

13 Housekeeping Staff 15 

14 Bell Man 15 

15 Security 15 

16 Landscaping Wages 5 

17 Driving Range Attendants 6 

 Total 95 

 
4.8. Water Supply and Demand 
 

There are the same water supply sources for operation phase as the construction phase. The 

water requirement will be planning of from the existing tube wells; two installed 4-inch 

diameter (Ø) pipe. The total estimated demand for water by the resort during full operation is 

approximately about (300,000 gallons) of water a year. These are meant for use in washing, 

bathing, cooking, gardening, toilets water and other cleaning activities. Drinking water as 

purified water will be outsourced. There is a plan to construct a big ground level tank. This 

ground level tank is meant for guest only. It is planned to install wastewater treatment system 

for wastewater and grey water. The treated water will be used in gardening, vehicles washing 

and watering to the roads not to be dusty. The chemical used for treating pond water is liquid 

chlorine so as to clean up the water.  
 

4.9. Transportation 

Operation of the resort will require the transport of guests to and from the airport, primarily 

in relation to Kawtaung. This will involve scores of speed boat movements in addition to the 

traffic caused by hotel staff, suppliers, and local visitors.  

Prepared by HRD Environmental Training and Services Co.,ltd Page 78 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 
4.10. Power Requirement and Supply 

The estimated power load for the proposed project is approximately 200 KVA. The source of 

power for the resort will be will be supplied by 2 No. Diesel Generators of capacity 300KVA 

(including one DG set standby) on the islands considering energy consumption associated 

with lighting, heating, ventilation, air conditioning (HVAC) systems, cooking and 

refrigeration equipment. Some critical loads such as emergency lighting, headed equipment 

of ELV systems etc. shall be additionally backed up using UPS system. The vessels and 

speed boats also will consume fossil fuels for their operation. The estimated maximum 

consumption of fossil fuels in the proposed project is approximately 92,000 Gallons per year. 

The resort is planning to have solar power to reduce the fuel consumption. 

 

4.11. Wastewater Treatment System 

The total wastewater generated from the project site will be 300 m3/day. Two different types 

of liquid wastes are expected, used water (grey water) and sewer (black water) form toilets. 

The used water may include wastewater from laundry with detergents and wastewater from 

the kitchen with oil and grease. This wastewater generated will be treated in an on-site 

sewage treatment plant based on Biofiltration process upto tertiary level having total design 

capacity of 375 m3/day. Raw sewage from various sources is subjected to following 

treatment to obtain the treated water quality. 

The raw sewage will be received at the inlet of the bar screen to trap any floating particles 

and debris. 

A belt type oil skimmer and grease trap will be provided to remove the floating oil and 

grease. The oil free effluent overflows to the collection cum equalization tank. The sewage 

generation is not uniform and is subjected to fluctuation. Hence to maintain a constant flow 

and to homogenize the sewage quality a suitable retention time is provided in the 

Equalization tank. Air mixing is also provided to enhance the above process. Aeration tank is 

designed for average daily flow of 10 hrs retention. A fine screen is placed in between to trap 

any sharp objects or small particles. 

A biofilter is a bed of media on which microorganisms attach and grow to form a biological 

layer called biofilm. Biofiltration is thus usually referred to as a fixed–film process. 

Generally, the biofilm is formed by a community of different microorganisms (bacteria, 

Prepared by HRD Environmental Training and Services Co.,ltd Page 79 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 
fungi, yeast, etc.), macro-organisms (protozoa, worms, insect's larvae, etc.) and extracellular 

polymeric substances (EPS) The aspect of the biofilm is usually slimy and muddy.  

Water to be treated can be applied intermittently or continuously over the media, via upflow 

or downflow. Typically, a biofilter has two or three phases, depending on the feeding strategy 

(percolating or submerged biofilter):  

• a solid phase (media); 

• a liquid phase (water); 

• a gaseous phase (air). 

Organic matter and other water components diffuse into the biofilm where the treatment 

occurs, mostly by biodegradation. Biofiltration processes are usually aerobic, which means 

that microorganisms require oxygen for their metabolism. Oxygen can be supplied to the 

biofilm, either concurrently or countercurrently with water flow. Aeration occurs passively 

by the natural flow of air through the process (three phase biofilter) or by forced air supplied 

by blowers. 

 

The arrow indicates the direction of water flow. Biofilters contain filter medium grains (e.g., 

sand, granular activated carbon) that are covered with biofilms. The biofilm activities break 

down nutrients (e.g., nitrogen and phosphorous-containing compounds) and organic carbon 

as well as capture other unwanted contaminants in the influent water. In wastewater 

treatment, nutrient removal is an essential outcome to protect the natural environment from 

eutrophication and unwanted contamination. Nutrient removal is achieved primarily by 

biological means; the most common is through the use of activated sludge, which is a mixture 

Prepared by HRD Environmental Training and Services Co.,ltd Page 80 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 
of flocs. Flocs are equivalent to biofilms formed in suspension, rather than attached to 

surfaces, where cells of various species are glued together by EPS, forming a suspended 

biofilm having a complex microbial community. This community of cells then breaks down a 

wide variety of organic compounds as well as nitrogen and phosphorous compounds. 

Similarly, surface-attached biofilms are used in some wastewater treatment plants in the form 

of trickling filters.   

 

A Typical Complete Trickling Filter System for Treating Wastewaters 

The advantage of utilizing biofilms in water and wastewater treatments is attributed to the 

‘stickiness' of the biofilm matrix. The complex and heterogeneous EPS matrix often captures 

and immobilizes organic and inorganic contaminants that need to be removed, such as 

pathogens, heavy metals, and nanoparticles. The generation of biomass reduces the incoming 

BOD and COD to greater than 95%. 

 

4.12. Alternatives Analysis 

An analysis of reasonable alternatives for meeting the project objectives may lead to designs 

that are more environmentally, socio-culturally or economically sound. It is also the 

requirement of IEE procedure in Myanmar. 

 

Prepared by HRD Environmental Training and Services Co.,ltd Page 81 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 
4.12.1. “NO-GO” Alternative 

The proposed project does not proceed (the “no-go” alternative), the adverse impacts 

identified in this report would be avoided. The main adverse impacts are if the proposed 

project does not proceed, According to the IEE study, all of the impacts can be mitigated 

proper mitigation measures as proposed in this report. Moreover, the project proponent said 

he will close the project at any time if there will have any impact on the natural environment 

and local people. So, no-go alternative is not acceptable for current conditions of the nearest 

villages, local economy and local GDP. 
 

4.12.2. Project Alternatives 

Not so much an alternative to the proposed land use but rather as an adjunct to the resort 

development is the designation and development of the Saytan Island Resort. This area has a 

designated beautiful island beach but with the cooperation of the local fishermen and the 

provision of alternative means of livelihood as reserve keepers and tour guides the few fisher 

folk may be induced to adopt a more sustainable mode of living.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by HRD Environmental Training and Services Co.,ltd Page 82 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 
 
5.0. DESCRIPTION OF SURROUNDING ENVIRONMENT 

5.1.Topography  

The topography of Tanintharyi coast is greatly influenced by tectonic movement and volcanic 

activity resulting from the docking of the Indian tectonic plate with the Eurasian plate in the 

early Miocene. The twisting of the Eurasian plate as the Indian plate dragged its margins 

northwards formed many rocky shorelines and the rocky headlands and capes jutting out into 

the sea. The region's granitic islands began as intrusions of hot magma that rose through weak 

spots in the Earth's crust hundreds of million years ago, working their way through thick 

layers of sedimentary rock laid down at least 100 million years earlier still. 

Saytan Kyun or Dunkin Island is an island at the southern end of the Mergui Archipelago, 

Myanmar. It is the largest and highest island of the Alladin Islands, a scattered cluster of 

islands extending to the W and SSW of Zadetkyi Island. This densely wooded island has two 

main peaks, each with a height of around 225 metres (740 feet). The island has a roughly 

long flat or fish shape with a length of about 3.5 kilometres (2.2 miles). Off its eastern shore 

rises a 4-metre-high (15.0-foot) rock surrounded by a reef. Saytan Kyun lies 4.5 kilometres 

(2.8 miles) west of the southern end of Zadetkyi Island. 

The Saytan Island has three points that are above 75 metre in altitude. This island topography 

is mostly flat and two points that are above 50 metre in altitude. The locations selected for 

villas are flat and within 5 metre altitude. 

The project site is relatively flat with a low-lying flat area close to sea level in east and rising 

to a height of 5 m (17 ft) in the central section of the site. From the northeast the land rises 

gently towards the east. Here the elevation at the coastline is in the order of 1.5 to 2 m (5-7 ft) 

(Figure 5.2). 

The project site itself is relatively flat and has distinct drainage features on the slopes. Storm 

runoff from the slopes is intercepted by the east-west running and therefore should prevent 

any significant storm runoff from flowing onto the site. The resort development does not 

require change in the topography of the islands. 

 

 

 

 

Prepared by HRD Environmental Training and Services Co.,ltd Page 83 
 



Initial Environmental Examination (IEE) for Saytan Island Resort 
HRD/IEE-01-002/19                                                                                          June, 2019 